
Technical Guide

Technischer Leitfaden

Guide technique

Guía Técnica

Tekninen Opas

Teknisk Veiledning

Teknisk Vejledning

Teknisk Guide

Guia Técnico

Guida Tecnica

Teknik Kılavuz

Ghid Tehnic

Przewodnik Techniczny

Technický Průvodce

技术指南

技術ガイド

En Pt

Fi Pl

Fr Tr

Da Zh

De It

No Cs

Es Ro

Sv Ja

TG

160808-006-TG

competition crawlercompetition crawler



QS
 

+ 

TG
 

+ 

SG

RM

EM

uG

1

En: 	Quick Start
De: 	Schnellstart
Fr: 	Démarrage rapide
Es: 	Inicio rápido
Fl: 	 Pikakäynnistys
No: 	Rask oppstart

Da: 	Hurtig start
Sv: 	Snabbstart
Pt: 	 Início rápido
It: 	 Avvio rapido
Tr: 	Hızlı başlangıç
Ro: 	Pornire rapidă

Pl: 	 Szybki start
Cs: 	Rychlý start
Zh: 	快速入门
Ja: 	クイックスタート

En: 	Technical Guide
De: 	Technischer Leitfaden
Fr: 	Guide technique
Es: 	Guía Técnica
Fl: 	 Tekninen Opas
No: 	Teknisk Veiledning

Da: 	Teknisk Vejledning
Sv: 	Teknisk Guide 
Pt: 	Guia Técnico
It: 	 Guida Tecnica
Tr: 	Teknik Kılavuz
Ro: 	Ghid Tehnic

Pl: 	 Przewodnik Techniczny
Cs: 	Technický Průvodce
Zh: 	技术指南
Ja: 	技術ガイド

En: 	Startup Guide
De: 	Startanleitung
Fr: 	Guide de démarrage
Es: 	Guía de inicio
Fl: 	 Käynnistysopas
No: 	Oppstartsguide

Da: 	Opstartsvejledning
Sv: 	Startguide
Pt: 	Guia de inicialização
It: 	 Guida all’avvio
Tr: 	Başlangıç kılavuzu
Ro: 	Ghid de pornire

Pl: 	 Przewodnik startowy
Cs: 	Průvodce spuštěním
Zh: 	入门指南​ 
Ja: 	スタートアップガイド

En: 	Radio Manual
De: 	Radiohandbuch
Fr: 	Manuel de la radio
Es: 	Manual de radio
Fl: 	 Radiokäyttöopas
No: 	Radiobruksanvisning

Da: 	Radiobrugervejledning
Sv: 	Radiomanual
Pt: 	Manual do rádio
It: 	 Manuale della radio
Tr: 	Radyo kılavuzu
Ro: 	Manual de utilizare radio

Pl: 	 Instrukcja obsługi radia
Cs: 	Návod k použití rádia
Zh: 	接收器说明书​
Ja: 	送信機取扱説明書​

En: 	ESC Manual
De: 	ESC-Handbuch
Fr: 	Manuel ESC
Es: 	Manual ESC
Fl: 	 ESC-käsikirja
No: 	ESC-manual

Da: 	ESC-manual
Sv: 	ESC-manual
Pt: 	Manual ESC
It: 	 Manuale ESC
Tr: 	ESC Kılavuzu
Ro: 	Manual ESC

Pl: 	 Instrukcja ESC
Cs: 	Manuál ESC
Zh: 	电调手册​
Ja: 	ESC取扱説明書​

En: 	Scan Me
De: 	Scanne mich
Fr: 	Scanne-moi
Es: 	Escanéame
Fl: 	 Skannaa minut
No: 	Skann meg

Da: 	Scan mig
Sv: 	Skanna mig 
Pt: 	Escaneie-me
It: 	 Scansionami
Tr: 	Beni Tara
Ro: 	Scanează-mă

Pl: 	 Przeskanuj mnie
Cs: 	Naskenuj mě
Zh: 	扫描二维码​
Ja: 	スキャンして

En: 	Further Information
De: 	Weitere Informationen
Fr: 	 Informations complémentaires
Es: 	Más información
Fl: 	 Lisätietoja
No: 	Mer informasjon
Da: 	Yderligere information
Sv: 	Mer information

Pt: 	 Mais informações
It: 	 Ulteriori informazioni
Tr: 	 Daha fazla bilgi
Ro: 	Informații suplimentare
Pl: 	 Dalsze informacje
Cs: 	Další informace
Zh: 	更多信息
Ja: 	さらに詳しい情報

En: 	Technical Guide
De: 	Technischer Leitfaden
Fr: 	Guide technique
Es: 	Guía Técnica
Fl: 	 Tekninen Opas
No: 	Teknisk Veiledning

Da: 	Teknisk Vejledning
Sv: 	Teknisk Guide 
Pt: 	Guia Técnico
It: 	 Guida Tecnica
Tr: 	Teknik Kılavuz
Ro: 	Ghid Tehnic

Pl: 	 Przewodnik Techniczny
Cs: 	Technický Průvodce
Zh: 	用户指南
Ja: 	取扱説明書



2

120298 Button Head Screw M2x6mm (10pcs)
160811 Axle Housing Set
160812 Steering Spindle & Hub Set
160814 Servo Mount Set
160817 Centre Transmission Gear Box Set
160820 Differential Spool/Input Gear Set (28/11T)
160822 Transmission Gear Set
160827 Complete Bushing Set (Venture18)
160830 HPI TF-706 6Ch Transmitter
160831 HPI RF-706 6Ch Receiver
160833 HPI SD-01WR Micro Servo (Water-

Resistant/6.0V/1kg/Plastic Geared)
160860 HPI SD-02MGWR Micro Servo  

(Water-Resistant/6.0V/1.5kg/Metal Geared)
160862 FLX18-1621-3500KV Outrunner  

Brushless Motor
160864 Oil-Filled Shock Set V2 (Assembled/4pcs)
160878 Pinion Gear 11T (0.4M / 2mm)
161110 Comp Crawler Chassis Plate Set
161111 Chassis Brace and Skid Plate Set 
161112 Side Plate and Suspension Mount Set
161113 High Clearance Link Set
161114 CC-6 Beadlock Wheel 1.3in (Black/4pcs)
161115 Tredz Rover Tire (68x24.5/1.3in/4pcs)
161118 Back Half Cage Set 
161119 Venture18 CC Ridgeline Body Parts Set
161120 Venture18 CC Ridgeline Clear Body
161121 Venture18 CC Ridgeline Painted Body - 

Gunmetal
161122 Venture18 CC Ridgeline Painted Body - Green
161134 Pivot Ball 4x9mm (4pcs)
161165 Overdrive Diff Spool/Input Gear Set (26/13T)
161167 HD Steel Center Drive Shaft Set
161171 Shock Rebuild Set
161174 Button Head Screw M1.4x6mm (Silver/10pcs)
161176 TP. Button Head Screw M1.7x5mm  

(Hex Socket/10pcs)
161177 Button Head Screw M1.7x5mm  

(Hex Socket/10pcs)
161178 Button Head Screw M1.7x7mm  

(Hex Socket/10pcs)

Parts # DescriptionParts # Description

En: 	Parts List
De: 	Stückliste
Fr: 	 Nomenclature 
Es: 	Liste des pièces
Fl: 	 Osaluettelo
No: 	Reservedelsliste
Da: 	Deleliste
Sv: 	Reservdelslista

Pt: 	 Lista de peças
It: 	 Elenco dei componenti
Tr: 	 Parça Listesi
Ro: 	Listă de piese
Pl: 	 Lista części
Cs: 	Seznam dílů
Zh: 	零件清单
Ja: 	部品表

161179 Button Head Screw M1.7x10mm  
(Hex Socket/10pcs)

161180 Button Head Screw M2x4mm  
(Hex Socket/10pcs)

161181 Button Head Screw M2x8mm  
(Hex Socket/10pcs)

161183 Button Head Screw M2x12mm  
(Hex Socket/10pcs)

161184 Button Head Screw M2x16mm  
(Hex Socket/10pcs)

161185 Button Head Screw M2x26mm  
(Hex Socket/10pcs)

161186 Flat Head Screw M1.7x6mm  
(Hex Socket/10pcs)

161187 Lock Nut M2 (Black/4pcs)
161188 Lock Nut M2.5 (Black/4pcs)
161189 Pin 1x5mm (10pcs)
161190 Pin 1.5x6mm (10pcs)
161191 M3x5x0.2 Shim (10pcs)
161192 Top Hat Bushing 4x3.4mm (4pcs)
161193 Pivot Ball 4x6.8mm (10pcs)
161194 Pivot Ball 4x4.8mm (10pcs)
161195 Ball Stud 4x8mm (10pcs)
161196 Double Ball Stud 4x14mm (2pcs)
161223 Button Head Screw M2x14mm  

(Hex Socket/10pcs)
161225 Button Head Screw M2x22mm  

(Hex Socket/10pcs)
161229 Pivot Ball 4x5.8mm (4pcs)
161230 Half-DIG Transmission Conversion Set
161231 DIG Slider and Locker Set
161232 DIG Transmission Gear Shaft Set
161233 Front CVD Drive Shaft Set +4mm
161234 Rear Drive Shaft Set +4mm
161235 7mm Hex Hub Weight Set +4mm (Brass/4pcs)
161236 Wheel Weight Set 1.3in (Brass/4pcs)
161237 Shock Spring 10x33x0.5mm 13.75 Coils (Soft)
161240 FLX-183S25-WP-C Competition Crawler  

Flux ESC
161242 11.1V 3S LiPo USB charger
161243 Plazma 11.1V 360mAh 10C LiPo Battery Pack



3
En: 	Exploded Views
De: 	Explosionszeichnung
Fr: 	 Vue éclatée
Es: 	Vista explosionada

Fl: 	 Räjäytyskuva
No: 	Sprengskisse
Da: 	Eksploderet visning
Sv: 	Exploderad vy

161181

161181

En: 	Body Assembly
De: 	Karosseriebaugruppe
Fr: 	Assemblage de la carrosserie
Es: 	Ensamblaje de la carrocería
Fl: 	 Koriokokoonpano
No: 	Karosserimontering
Da: 	Karrosserisamling
Sv: 	Karossmontering

Pt: 	Montagem da carroceria
It: 	 Assemblaggio della carrozzeria
Tr: 	Gövde montajı
Ro: 	Ansamblu caroserie
Pl: 	 Zespół nadwozia
Cs: 	Sestava karoserie
Zh: 	车身组件 
Ja: 	ボディアセンブリ

3-1



Fl: 	 Räjäytyskuva
No: 	Sprengskisse
Da: 	Eksploderet visning
Sv: 	Exploderad vy

Pt: 	 Vista explodida
It: 	 Vista esplosa
Tr: 	 Patlatılmış Görünüm
Ro: 	Vedere explodată

Pl: 	 Widok rozłożony
Cs: 	Rozložený pohled
Zh: 	爆炸图
Ja: 	分解図

161177

120298

161178 161118

161178

120298

161177

161178

161178

120298
161178

161119
161119

161119

161119

161118

161118

161118

161118

161118
161178



161223

161225
161223

161187

161187

161223

161178

161223

161178

161187
161185

161184

161134

161112

161184

161112

161112

161195

161187

161134

161195

161134

161229

161134

161229
161112

160831
161240

161174

161174

En:	Main Components
De:	Hauptkomponenten
Fr:	 Composants principaux
Es:	 Componentes principales
Fl:	 Pääkomponentit
No: Hovedkomponenter

Da:	Hovedkomponenter
Sv:	 Huvudkomponenter
Pt:	 Componentes principais
It:	 Componenti principali
Tr:	 Ana bileşenler
Ro:	Componente principale

Pl:	 Główne komponenty
Cs: Hlavní komponenty
Zh:	主要组件
Ja:	 主要部品3-2



161183

161180

161177

160817

161231

161180

161177

161177

161183

161186

161177

160833

161111

161111

161113

161193

161193

161113

161119

161195

161113

161195
161113

161174

161194

161195

161194

161193

161194

161194

161167

161113

161174

161194

161113
161193

161113

161195

161194

161194

161110

161110

161167

161194

En: 	Chassis Assembly
De: 	Fahrgestellmontage
Fr: 	Assemblage du châssis
Es: 	Montaje del chasis
Fl: 	 Alustan kokoonpano
No: 	Chassismontering

Da: 	Chassis samling
Sv: 	Chassimontering
Pt: 	Montagem do chassi
It: 	 Assemblaggio del telaio
Tr: 	Şasi montajı
Ro: 	Asamblare șasiu

Pl: 	 Montaż podwozia
Cs: 	Montáž podvozku
Zh: 	底盘组装
Ja: 	シャーシ組立3-3



160827

161178

161178

161183 160827

160827

161178

160827

160827

161178

161186

161179

161186

160827
160827

161233

120298

161190

161187

161233
160827

120298

160827

161190

160827

160827

160814

160860 160812

161113

161112

161235

160811

160812

161165

161165

161179

160811

161193

161195

160814

161196

161113

161192

161192

160812

160812

160827

120298

161192

160812

161192

161235

161190

161234

161234

160811

161112

160820

160820

PIN 1.5X7.8mm

PIN 1.5X7.8mm 120298

160827

160812

161190

161112

160811

161114
161114

161188

161114

161115

161236

161176

161176

En: 	Front/Rear Assembly
De: 	Vorder-/Hinterbau
Fr: 	Assemblage avant/arrière
Es: 	Montaje delantero/trasero

Fl: 	 Etu-/takaosa
No: 	For-/bakmontering
Da: 	For-/bagmontering
Sv: 	Fram-/bakmontering

3-4



160827

161178

161178

161183 160827

160827

161178

160827

160827

161178

161186

161179

161186

160827
160827

161233

120298

161190

161187

161233
160827

120298

160827

161190

160827

160827

160814

160860 160812

161113

161112

161235

160811

160812

161165

161165

161179

160811

161193

161195

160814

161196

161113

161192

161192

160812

160812

160827

120298

161192

160812

161192

161235

161190

161234

161234

160811

161112

160820

160820

PIN 1.5X7.8mm

PIN 1.5X7.8mm 120298

160827

160812

161190

161112

160811

161114
161114

161188

161114

161115

161236

161176

161176

Fl: 	 Etu-/takaosa
No: 	For-/bakmontering
Da: 	For-/bagmontering
Sv: 	Fram-/bakmontering

Pt: 	Montagem frontal/traseira
It: 	 Assemblaggio anteriore/posteriore
Tr: 	Ön/arka montajı
Ro: 	Ansamblu față/spate

Pl: 	 Montaż przedni/tylny
Cs: 	Přední/zadní sestava
Zh: 	前/后组件
Ja: 	前部/後部アセンブリ



161179

161232

160827

160827

161191

161174

161174

160827

161180

161178

161179
161178

160822

160822

161232

160817

160878

160822

160827 161231

160822

160862

161167

161167

161189

160822

161191

161232
161231

161232

160817

160817

161191

161237

161171

161171

161171

160864

3-5
En: 	Transmission Assembly
De: 	Getriebeeinheit
Fr: 	Assemblage de transmission
Es: 	Montaje de transmisión

Fl: 	 Vaihteiston kokoonpano
No: 	Girkassemontering
Da: 	Gearkassemontering
Sv: 	Växellådsmontering



161179

161232

160827

160827

161191

161174

161174

160827

161180

161178

161179
161178

160822

160822

161232

160817

160878

160822

160827 161231

160822

160862

161167

161167

161189

160822

161191

161232
161231

161232

160817

160817

161191

161237

161171

161171

161171

160864

Fl: 	 Vaihteiston kokoonpano
No: 	Girkassemontering
Da: 	Gearkassemontering
Sv: 	Växellådsmontering

Pt: 	Montagem da transmissão
It: 	 Assemblaggio della trasmissione
Tr: 	Şanzıman montajı
Ro: 	Ansamblu transmisie

Pl: 	 Zespół skrzyni biegów
Cs: 	Sestava převodovky
Zh: 	变速器组件
Ja: 	トランスミッションアセンブリ



Serial Number
Seriennummer
Numéro de série
シリアルナンバー


